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23-1-0014801T033_TR1-A201-R02

Measurement diagrams

EUT Information for all following tests:
PMT number: 23-1-00148S177_C01
Power: 12V DC

2.201_H_field_UMTS_FDD_B02_CH_9400

Common Information

Test description: Magnetic Field Strength Measurement related to 30/300 m distance
Test Site Location: Ref.-Nr. 441 Semi Anechoic Chamber (SAC1) with 3 m measurement distance
Version of Testsoftware: EMC32 v10.50.0

Distance correction: used accord. table, pls. see test report

Technical Data: Please see page 2 for detailed data of measurement setup

Rec. antenna (pre-scan): height 1.00 m, parallel and 90° to EUT polarisation

Used filter: bypass

Test Standard: FCC 15.205 § 15.209; RSS-Gen: Issue 5

Operator: S0z/PSt

Operating Mode: UMTS_FDD_B02_CH_9400

Comment 1: EUT lying

Environmental Conditions: Humidity : 50%rH; Temperature: 20°C

EUT Setup: 1

Verdict: Passed
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23-1-0014801T033_TR1-A201-R02

2.202_H_field_UMTS_FDD_B02_CH_9400

Common Information
Test description:
Test Site Location:

Version of Testsoftware:
Distance correction:
Technical Data:

Rec. antenna (pre-scan):
Used filter:

Test Standard:

Operator:

Operating Mode:

Power during tests:
Comment 1:
Environmental Conditions:
EUT Setup:

Verdict:

207 17,560 kHz
$£2,514 dBpV/m

Magnetic Field Strength Measurement related to 30/300 m distance
Ref.-Nr. 441 Semi Anechoic Chamber (SAC1) with 3 m measurement distance

EMC32 V10.50.0

used accord. table, pls. see test report
Please see page 2 for detailed data of measurement setup
height 1.00 m, parallel and 90° to EUT polarisation

bypass

FCC 15.205 § 15.209; RSS-Gen: Issue 5

SOz/PSt
UMTS_FDD_B02_CH_9400
12V DC

EUT standing

Humidity : 50%rH; Temperature: 20°C

1
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Full Spectrum
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23-1-0014801T033_TR1-A201-R02

2.401_H_field_UMTS_FDD_B04_CH_1512

Common Information
Test description:
Test Site Location:

Version of Testsoftware:
Distance correction:
Technical Data:

Rec. antenna (pre-scan):
Used filter:

Test Standard:

Operator:
Operating Mode:
Power during tests:
Comment 1:

Environmental Conditions:

EUT Setup:
Verdict:

17,560 KHZ
200,539 dBpV/m

Magnetic Field Strength Measurement related to 30/300 m distance
Ref.-Nr. 441 Semi Anechoic Chamber (SAC1) with 3 m measurement distance

EMC32 V10.50.0

used accord. table, pls. see test report

Please see page 2 for detailed data of measurement setup
height 1.00 m, parallel and 90° to EUT polarisation

bypass

FCC 15.205 § 15.209; RSS-Gen: Issue 5

S0z/PSt

UMTS_FDD_B04_CH_1512

12V DC

EUT lying

Humidity : 50%rH; Temperature: 20°C
1

Passed

Full Spectrum
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23-1-0014801T033_TR1-A201-R02

2.501_H_field_UMTS_FDD_B05_CH_4232

Common Information
Test description:
Test Site Location:

Version of Testsoftware:
Distance correction:
Technical Data:

Rec. antenna (pre-scan):

Magnetic Field Strength Measurement related to 30/300 m distance
Ref.-Nr. 441 Semi Anechoic Chamber (SAC1) with 3 m measurement distance

EMC32 V10.50.0

used accord. table, pls. see test report
Please see page 2 for detailed data of measurement setup
height 1.00 m, parallel and 90° to EUT polarisation

Used filter: bypass
Test Standard: FCC 15.205 § 15.209; RSS-Gen: Issue 5
Operator: SOz/PSt
Operating Mode: UMTS_FDD_B05_CH_4232
Power during tests: 12V DC
Comment 1: EUT lying
Environmental Conditions: Humidity : 50%rH; Temperature: 20°C
EUT Setup: 1
Verdict: Passed
Full Spectrum
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23-1-0014801T033_TR1-A201-R02

8.201a_Traffic_mode_UMTS_FDD_B02_CH_9400_lying

Common Information
Test Description:

Radiated emission

Test Site: Fully Anechoic Chamber
Test Standard: FCC FCC Part 24.238 Broadband PCS
Antenna polarisation: vertical / horizontal
Operating Mode: UMTS_FDD_B02_CH_9400
Operator: ASa
Environmental Conditions: Humidity : 60%rH; Temperature: 20°C
EUT Setup: lying
Verdict: Passed
Full Spectrum
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Remark: Emission at 1.88 GHz is uplink frequency of UMTS FDD 2 and not related to emission results.
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23-1-0014801T033_TR1-A201-R02

8.201a1_Traffic_mode_UMTS_FDD_B02_CH_9400_laying

Common Information

Test Description: Radiated emission

Test Site: Fully-Anechoic Chamber

Test Standard: FCC Part 24 / RSS-133

Antenna polarisation: vertical / horizontal

Measurement software version EMC32 V10.60.20

Operating Mode: UMTS_FDD_B02_CH_9400

Operator: PSt, ASa

Comment: Humidity : 40%rH; Temperature: 20°C
EUT Setup: 1

Verdict: Passed

Full Spectrum

-10T FCC ISED -13dBm

Level in dBm

9G 18G
Frequency in Hz
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23-1-0014801T033_TR1-A201-R02

8.201b_Traffic_mode_UMTS_FDD_B02_CH_9400_standing

Common Information
Test Description:

Radiated emission

Test Site: Fully Anechoic Chamber
Test Standard: FCC Part 24 / RSS-133
Antenna polarisation: vertical / horizontal
Operating Mode: UMTS_FDD_B02_CH_9400
Operator: ASa
Environmental Conditions: Humidity : 60%rH; Temperature: 20°C
EUT Setup: standing
Verdict: Passed
Full Spectrum
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Remark: Emission at 1.88 GHz is uplink frequency of UMTS FDD 2 and not related to emission results.
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23-1-0014801T033_TR1-A201-R02

8.201b1_Traffic_mode_UMTS_FDD_B02_CH_9400_standing

Common Information
Test Description:
Test Site:
Test Standard:
Antenna polarisation:
Measurement software version
Operating Mode:
Operator:
Comment:Environmental
EUT Setup:
Verdict:

-107

Radiated emission

Fully-Anechoic Chamber

FCC Part 24 / RSS-133

vertical / horizontal

EMC32 V10.60.20
UMTS_FDD_B02_CH_9400

ASa

Humidity : 60%rH; Temperature: 20°C
standing

Passed

Full Spectrum
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23-1-0014801T033_TR1-A201-R02

8.202 02 Traffic mode UMTS FDD B02 CH 9400 AntV la

Common Information

ying

Test Description: Radiated Spurious Emissions W-CDMA ||
Test Site Location: CETECOM GmbH Essen
Test Site: Fully Anechoic Room (FAR2)
Test Standard: FCC Part 24.238 / RSS-133
Comm. Link: W-CDMA RMC99 CS
Operating Mode: MS allocated channel 9400(UL = 1880.0MHz)
Exclusionband: 1850- 1910MHz
Environmental Conditions: Humidity: 37%rH; Temperature: 22.6°C
Operator: Lor
Verdict: Passed
Full Spectrum
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Final_Result
Frequency Limit Margin Meas. Time Height Pol Azimuth Corr. Sig Path Preamp Trd Corr.
(MHz) (dBm) (dB) (ms) (cm) (deg) (dB) (dB) (dB) (dB)
18316.920000 -13.00 27.09 500.0 155.0 | V 194.0 -56.1 2.3 63.7 -122.2
18838.980000 -13.00 26.28 500.0 1550 | V 345.0 -56.1 24 64.0 -122.4
18912.600000 -13.00 26.54 500.0 155.0 | V 336.0 -56.1 2.4 64.0 -122.5
19400.100000 -13.00 26.12 500.0 155.0 | V 171.0 -56.0 24 64.2 -122.7
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23-1-0014801T033_TR1-A201-R02

8.202_02 Traffic_ mode UMTS FDD B02 CH 9400 AntV st

Common Information

Test Description:
Test Site Location:
Test Site:

anding

Radiated Spurious Emissions W-CDMA ||
CETECOM GmbH Essen
Fully Anechoic Room (FAR2)

Test Standard: FCC Part 24.238 / RSS-133
Comm. Link: W-CDMA RMC99 CS
Operating Mode: MS allocated channel 9400(UL = 1880.0MHz)
Exclusionband: 1850- 1910MHz
Environmental Conditions: Humidity: 37%rH; Temperature: 22.6°C
Operator: Lor
Verdict: Passed
Full Spectrum
1 FCC PART 24 R$S 133
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Frequency in GHz
Final_Result
Frequency Limit Margin Meas. Height Pol Azimuth Corr. Sig Preamp Trd
(MHz) (dBm) (dB) Time (cm) (deg) (dB) Path (dB) Corr.
(ms) (dB) (dB)
18040.680000 -13.00 27.01 500.0 1550 | V 77.0 -56.2 23 63.6 -1221
18679.800000 -13.00 2710 500.0 155.0 | V 241.0 -56.1 24 63.9 -122.4
19031.220000 -13.00 26.94 500.0 155.0 | V 74.0 -56.1 24 64.1 -122.5
19275.240000 -13.00 27.10 500.0 1550 | V 263.0 -56.1 24 64.2 -122.6
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23-1-0014801T033_TR1-A201-R02

8.202_01 Traffic_ mode UMTS FDD B02 CH 9400 AntH la
ying

Common Information

Test Description: Radiated Spurious Emissions W-CDMA ||
Test Site Location: CETECOM GmbH Essen

Test Site: Fully Anechoic Room (FAR2)

Test Standard: FCC Part 24.238 / RSS-133

Comm. Link: W-CDMA RMC99 CS

Operating Mode: MS allocated channel 9400(UL = 1880.0MHz)
Exclusionband: 1850- 1910MHz

Environmental Conditions: Humidity: 37%rH; Temperature: 22.6°C
Operator: Lor

Verdict: Passed

Full Spectrum
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23-1-0014801T033_TR1-A201-R02

8.202_01 Traffic. mode UMTS FDD B02 CH 9400 AntH s
tanding

Common Information

Test Description: Radiated Spurious Emissions W-CDMA ||

Test Site Location: CETECOM GmbH Essen

Test Site: Fully Anechoic Room (FAR2)

Test Standard: FCC Part 24.238 / RSS-133

Comm. Link: W-CDMA RMC99 CS

Operating Mode: MS allocated channel 9262 (UL = 1850.2MHz), 9400(UL = 1880.0MHz), 9538 (UL =
1909.8MHz)

Exclusionband: 1850- 1910MHz

Environmental Conditions: Humidity: 37%rH; Temperature: 22.6°C

Operator: Lor

Verdict: Passed

Full Spectrum
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23-1-0014801T033_TR1-A201-R02

8.401a_Traffic_mode_UMTS_FDD_B04_CH_1512_lying

Common Information
Test Description:
Test Site:

Test Standard:

Antenna polarisation:
Operating Mode:
Operator:

Comment:

Environmental Conditions:
EUT Setup:

Verdict:

Radiated emission

Fully Anechoic Chamber

FCC Part 27 / RSS-139

vertical / horizontal
UMTS_FDD_B04_CH_1512

PSt, ASa

laying

Humidity : 60%rH; Temperature: 20°C
01

Passed

Full Spectrum

1,750000000 GHz
12,897 dBm
v

FCC Part22 ISED RSS13P

Level in dBm

30M 5060 80100M

200 300 400500 8001G 2G 3G 4G5G 6 89G
Frequency in Hz

Remark: Emission at 1.75 GHz is uplink frequency of UMTS FDD 4 and not related to emission results.

23-1-0014801T033_TR1-A201-R02
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23-1-0014801T033_TR1-A201-R02

8.401a1_Traffic_mode_UMTS_FDD_B04_CH_1512_lying

Common Information

Test Description: Radiated emission

Test Site: Fully-Anechoic Chamber
Test Standard: FCC Part 27 / RSS-139
Antenna polarisation: vertical / horizontal
Measurement software version EMC32 V10.60.20
Operating Mode: UMTS_FDD_B04_CH_1512
Operator: PSt, ASa

Comment: lying

EUT Setup: 1

Verdict: Passed

Full Spectrum

-10T FCC ISED -13dBm

Level in dBm

9G 18G
Frequency in Hz

23-1-0014801T033_TR1-A201-R02 15/32



23-1-0014801T033_TR1-A201-R02

8.401b_Traffic_mode_UMTS_FDD_B04_CH_1512_standing

Common Information
Test Description:

Radiated emission related to 1m

Test Site: Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20
Test Standard: FCC FCC Part 24.238 Broadband PCS
Antenna polarisation: vertical / horizontal
Operating Mode: UMTS_FDD_B04_CH_1512
Operator: PSt, ASa
Comment: Standing
Environmental Conditions: Humidity : 60%rH; Temperature: 20°C
EUT Setup: 01
Verdict: Passed
Full Spectrum
0__
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-40T
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501
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Frequency in Hz
Final_Result
Frequency MaxPeak | Limit | Margi | Meas.Time | Bandwidt | Heigh | Pol | Azimut | Elevatio | Corr. | Comment
(MHz) (dBm) (dBm n (ms) h t h n (dB)
14:20:12 -
620.900000 -37.41 | -13.00 24.41 100.0 100.000 | 155.0 | H 138.0 0.0 -79 04.12.2023

23-1-0014801T033_TR1-A201-R02
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23-1-0014801T033_TR1-A201-R02

8.401b1_Traffic_mode_UMTS_FDD_B04_CH_1512_standing

Common Information
Test Description:

Radiated emission related to 1m

Test Site: Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20
Test Standard: FCC FCC Part 24.238 Broadband PCS
Antenna polarisation: vertical / horizontal
Operating Mode: UMTS_FDD_B04_CH_1512
Operator: PSt, ASa
Comment: Standing
Environmental Conditions: Humidity : 60%rH; Temperature: 20°C
EUT Setup: 01
Verdict: Passed
Full Spectrum
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23-1-0014801T033_TR1-A201-R02

8.401b2_Traffic_mode_UMTS_FDD_B04_CH_1512_standing

Common Information

Test Description: Radiated emission

Test Site: Fully-Anechoic Chamber

Test Standard: FCC FCC Part 27.53(h) AWS emission limits / RSS-139, Issue 3
Antenna polarisation: vertical / horizontal

Measurement software version EMC32 V10.60.20

Operating Mode: UMTS FDD 04, CH 1512 BW 5 MHz

Operator: PSt, ASa

Comment: standing

EUT Setup: 1

Verdict: Passed

Full Spectrum

-10T FCC ISED -13dBm

Level in dBm

9G 18G
Frequency in Hz
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23-1-0014801T033_TR1-A201-R02

8.501a_Traffic_mode_UMTS_FDD_B05_CH_4232_laying

Common Information
Test Description:

Radiated emission related to 1m

Test Site: Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20
Test Standard: FCC FCC Part 24.238 Broadband PCS
Antenna polarisation: vertical / horizontal
Operating Mode: UMTS_FDD_B05_CH_4232
Operator: ASa
Comment: laying
Environmental Conditions: Humidity : 60%rH; Temperature: 20°C
EUT Setup: 01
Verdict: Passed
Full Spectrum
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23-1-0014801T033_TR1-A201-R02

8.501b_Traffic_mode_UMTS_FDD_B05_CH_4232_standing

Common Information
Test Description:

Radiated emission related to 1m

Test Site: Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20
Test Standard: FCC FCC Part 24.238 Broadband PCS
Antenna polarisation: vertical / horizontal
Operating Mode: UMTS_FDD_B05_CH_4232
Operator: ASa
Comment: Standing
Environmental Conditions: Humidity : 60%rH; Temperature: 20°C
EUT Setup: 01
Verdict: Passed
Full Spectrum
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T \
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23-1-0014801T033_TR1-A201-R02

9.201_Bandedge_low_Channel_9262_UL_1852.4_laying

Common Information
Test Description:
Test Site Location:

Band Edge
cetecom advanced GmbH Essen

Test Site: Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20
Test Standard: FCC Part 24
Test Case: Bandedge_low_Channel_9262_UL_1852.4_laying
Operating Mode: X
Environmental Conditions: Humidity : 50%rH; Temperature: 20°C
Operator: MNu
EUT Setup: 01
Verdict: Passed
Full Spectrum
0T
-101
I -20T
ST *
= 30t
¢ 1
3
-40T
-50T
1849 1849,2 1849,4 1849,6 1849,8 1850
Frequency in MHz
Final_Result
Frequency RMS Limit Margin Meas. Time Bandwidth Pol Azimuth Corr. Sig Path
(MHz) (dBm) (dBm) (dB) (ms) (kHz) (deg) (dB) (dB)
1849.996000 -26.78 -13.00 13.78 500.0 50.000 | H 284.0 -62 6

23-1-0014801T033_TR1-A201-R02
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23-1-0014801T033_TR1-A201-R02

9.201_Bandedge_low_Channel_9262_UL_1852.4_standing

Common Information

Test Description: Band-Edge

Test Site Location: cetecom advanced GmbH Essen

Test Site: Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20
Test Standard: FCC Part 24.238

Operating Mode: Bandedge_high_Channel_4233_UL_846.6_standing
Environmental Conditions: Humidity: 50%rH; Temperature: 20°C

Operator: ASa

EUT Setup: 01

Verdict: Passed

Full Spectrum

Level in dBm

1849 1849,2 1849,4 1849,6 1849,8 1850
Frequency in MHz
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23-1-0014801T033_TR1-A201-R02

9.202_Bandedge_high_Channel_9538_UL_1907.6_laying

Common Information
Test Description:
Test Site Location:

Band Edge

cetecom advanced GmbH Essen

Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20
FCC Part 24
Bandedge_high_Channel_9538_UL_1907.6_laying
X

Humidity : 50%rH; Temperature: 20°C

MNu

01

Passed

Full Spectrum

Test Site:
Test Standard:
Test Case:
Operating Mode:
Environmental Conditions:
Operator:
EUT Setup:
Verdict:
ot
-10T
I -20T
a 1
©
= 30t
g 1
3
40T
-50T
1910

23-1-0014801T033_TR1-A201-R02

1910,4 1910,6 1910,8
Frequency in MHz
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23-1-0014801T033_TR1-A201-R02

9.202_Bandedge_high_Channel_9538_UL_1907.6_standing

Common Information

Test Description: Band-Edge

Test Site Location: cetecom advanced GmbH Essen

Test Site: Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20
Test Standard: FCC Part 24.238

Operating Mode: Bandedge_high_Channel_9538_UL_1907.6_standing
Environmental Conditions: Humidity: 50%rH; Temperature: 20°C

Operator: ASa

EUT Setup: 01

Verdict: Passed

Full Spectrum

Level in dBm

1910 1910,2 1910,4 1910,6 1910,8 1911
Frequency in MHz
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23-1-0014801T033_TR1-A201-R02

9.401_Bandedge_low_Channel_1312_UL_1712.6_laying

Common Information
Test Description:
Test Site Location:

Band-Edge
cetecom advanced GmbH Essen

Test Site: Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20
Test Standard: FCC Part 27.53(1)(4) / RSS-130
Operating Mode: Bandedge_low_Channel_1312_UL_1712.6_laying
Environmental Conditions: Humidity: 50%rH; Temperature: 20°C
Operator: MNu/ASa
EUT Setup: 01
Verdict: Passed
Full Spectrum
1 FCCIPART 27
-157
-20t1
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g -30T
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-50T
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1709 1709,2 1709,4 1709,6 1709,8 1710
Frequency in MHz
Final_Result
Frequency RMS Limit Margin Meas. Time Bandwidth Pol Azimuth Elevation Corr.
(MHz) (dBm) (dBm) (dB) (ms) (kHz) (deg) (deg) (dB)
1710.000000 -26.96 -13.00 13.96 700.0 50.000 | H 285.0 0.0 -62
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23-1-0014801T033_TR1-A201-R02

9.401_Bandedge_low_Channel_1312_UL_1712.6_standing

Common Information
Test Description:
Test Site Location:

Band Edge
cetecom advanced GmbH Essen

Test Site: Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20
Test Standard: FCC Part 27
Operating Mode: Bandedge_low_Channel_1312_UL_1712.6_standing
Environmental Conditions: Humidity: 50%rH; Temperature: 20°C
Operator: MNu/ASa
EUT Setup: 01
Verdict: Passed
Full Spectrum
1 ECC !PART 27
-151
-20T
| ¢
-25T1
e 30T
m J
©
= 35T
¢ 1
4
-401
-451
-50T
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1709 1709,2 1709,4 1709,6 1709,8 1710
Frequency in MHz
Final_Result
Frequency RMS Limit Margin Meas. Time Bandwidth Pol Azimuth Elevation Corr.
(MHz) (dBm) (dBm) (dB) (ms) (kHz) (deg) (deg) (dB)
1709.999000 -21.24 -13.00 8.24 700.0 50.000 | V 40.0 0.0 -62
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23-1-0014801T033_TR1-A201-R02

9.402_Bandedge_high_Channel_1513_UL_1752.4_laying

Common Information

Test Description:

Test Site Location:

Band Edge
cetecom advanced GmbH Essen

Test Site: Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20
Test Standard: FCC Part 27
Test Case: Bandedge_high_Channel_1513_UL_1752.4_laying
Operating Mode: X
Environmental Conditions: Humidity : 50%rH; Temperature: 20°C
Operator: MNu
EUT Setup: 01
Verdict: Passed
Full Spectrum
FCC |PART 27
-207

S

D -301

£ _

2

3 -407

-507
1755 1755,2 1755,4 1755,6 1755,8 1756
Frequency in MHz
Final_Result
Frequency RMS Limit Margin Meas. Time Bandwidth Pol Azimuth Elevation Corr.
(MHz) (dBm) (dBm) (dB) (ms) (kHz) (deg) (deg) (dB)
1755.002000 -26.93 -13.00 13.93 700.0 50.000 | H 282.0 0.0 -62

23-1-0014801T033_TR1-A201-R02
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23-1-0014801T033_TR1-A201-R02

9.402_Bandedge_high_Channel_1513_UL_1752.4 standing

Common Information
Test Description:
Test Site Location:

Band Edge
cetecom advanced GmbH Essen

Test Site: Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20
Test Standard: FCC Part 27
Operating Mode: Bandedge_high_Channel_1513_UL_1752.4_standing
Environmental Conditions: Humidity: 50%rH; Temperature: 20°C
Operator: MNu/ASa
EUT Setup: 01
Verdict: Passed
Full Spectrum
1 FCCIPART 27
-157
20¢
-25T
g -30T
m 4
©
£ 351+
¢ 1
g
-40T
-451
-50T
-551
1755 1755,2 1755,4 1755,6 1755,8 1756
Frequency in MHz
Final_Result
Frequency RMS Limit Margin Meas. Time Bandwidth Pol Azimuth Elevation Corr.
(MHz) (dBm) (dBm) (dB) (ms) (kHz) (deg) (deg) (dB)
1755.000000 -19.69 -13.00 6.69 700.0 50.000 | V 36.0 0.0 -62

23-1-0014801T033_TR1-A201-R02
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9.501_Bandedge_low_Channel_4132_UL_826.4_laying

Common Information
Test Description:
Test Site Location:

23-1-0014801T033_TR1-A201-R02

Band Edge
cetecom advanced GmbH Essen

Test Site: Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20
Test Standard: FCC Part 22.917(a) / RSS-132
Operating Mode: Bandedge_low_Channel_4132_UL_826.4_laying
Environmental Conditions: Humidity: 50%rH; Temperature: 20°C
Test SW Version: EMC32 V10.60.20
Operator: MNu
Remarks: EUT - laying position
EUT Setup: 01
Verdict: Passed
Full Spectrum
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23-1-0014801T033_TR1-A201-R02

9.501_Bandedge_low_Channel_4132_UL_826.4_standing

Common Information

Band Edge

cetecom advanced GmbH Essen

Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20
FCC Part 22.917(a) / RSS-132
Bandedge_low_Channel_4132_UL_826.4_standing
Humidity: 50%rH; Temperature: 20°C

ASa

EUT - standing position

01

Passed

Full Spectrum

ECC _ISED LTE

Test Description:
Test Site Location:
Test Site:
Test Standard:
Operating Mode:
Environmental Conditions:
Operator:
Remarks:
EUT Setup:
Verdict:
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23-1-0014801T033_TR1-A201-R02

9.502_Bandedge_high_Channel_4233_UL_846.6_laying

Common Information
Test Description:
Test Site Location:

Band-Edge

cetecom advanced GmbH Essen

Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20
FCC Part 22.917(a) / RSS-132
Bandedge_high_Channel_4233_UL_846.6_laying
Humidity: 50%rH; Temperature: 20°C

EMC32 V10.60.20

MNu

EUT - laying position

01

Passed

Full Spectrum

ECC ISED LTE

Test Site:
Test Standard:
Operating Mode:
Environmental Conditions:
Test SW Version:
Operator:
Remarks:
EUT Setup:
Verdict:
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23-1-0014801T033_TR1-A201-R02

9.502_Bandedge_high_Channel_4233_UL_846.6_standing

Common Information
Test Description:
Test Site Location:

Band-Edge
cetecom advanced GmbH Essen

Test Site: Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20
Test Standard: FCC Part 22.917(a) / RSS-132
Operating Mode: Bandedge_high_Channel_4233_UL_846.6_standing
Environmental Conditions: Humidity: 50%rH; Temperature: 20°C
Operator: ASa
Remarks: EUT - standing position
EUT Setup: 01
Verdict: Passed
Full Spectrum
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End Of Annex 1
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